UACTHOE AKLIMOHEPHOE OBLLECTBO "MAPVYMONGCKIA METANNYPIAYECKIAR KOMBHAT UMEHW UNbAYA® Elal e e bkt
PRIVATE JOINT STOCK COMPANY “ILYICH IRON AND STEEL WORKS OF MARIUPOL"

™M CEPTUOVKAT KAYECTBA 750 T Mapuynon . Tesseaka, 1 Tenesc 115767
s METIHBECT QUALITY CERTIFICATE M ey e e

lax IB(DE23)BT-91-66 office@ilyichstas! com
Ne 255 / DATE 30.01.2020

Bua cemperenscrea o6 mcnoitanmax /| EN 10204-3.1
Type of inspection document

COOTRETCTRME CUCTEMBI MEHEAMMEHTA KAUECTBa HA KoMBUHATe, TpeboRaHnsM CTangapTa ISO 8001:2015 noaTeepkaeHo oprarom no ceptudmxkayn TUV SUD
Management Service GmbH (ceprudukar Ne 1210044452 TMS o1 07.11.2017r) /Quality management system compliance with the requirements of ISO
9001:2015 at the Works has been confirmed by TUV SUD Management Service GmbH Certification Body (the certificate Ne1210044452 TMS dd. 07.11.2017)

3akazuuk [ Customer OBIWECTBO € OMPAHWYEHHOW OTBETCTBEHHOCTBIO "METUHBECT-CMLL" / LIMITED LIABILITY COMPANY
"METINVEST-SMC"

3apoackoit saka3s Nt / Production 930363 3aka3 N2/ Order N2 608620003228

order

forosop, koutpakT N¢: / Contract 12CMLY/43/006-17 ot/ date 01.03.2017 Cneundukaymna N2 / Specification Ne 1142

Ne rpaHcnopTHoro cpeactea / RW-car 63857304

Lot

I'pyzononyqarens: | Receiver OBUIECTBO C OrPAHMYEHHOWM OTBETCTBEHHOCTBIO "BIMETCOM" SAL / SRL " BIMETCOM"
N2 /n naknapguuix | waybills

HavumenoBanne npoaykunm / Tpyba anexTpoceapHan KeagpaTHaa

Description of goods

HA na mapky cranu [ Standards for  [CTY 2651:2005/TOCT 380-2005/DSTU 2651:2005/GOST 380-2005
steel grade

HA Ha coprament |/ Standards for rocT 8639-82/GOST B638-82

dimensions

HA wa npogyxumio [ Standards and  FOCT 13663-86/GOST 13663-86

technical documentation for

products 3
Mapkupoexa / Marking TosapHoiit 3Hak TRADE MARK, Npoussegeno s Yxpaure/ MADE IN UKRAINE, Homep cneundukaumnw/ specification
nuimber, mapka cranw/ steel grade, pasmeps! 8 mm/ dimensions in mm, Homep nnaskw/ cast number, Homep napTuw/ test
number, Homep nota/ lot number, 3s1ak CE/ CE-mark
Cocroanue nocrasku / Product HOpMaNLHas
|delivery condition
Np INote setann p LOTFPYIRA N0 PAKTHHECHOMY BECY.
1B /Steelmaking proce K propHaalmap wan//Basic oxygen/Open-hea
Fpynna | Auamerpl Bec
NapTaa MapKa |warotoen | Yonoswsii Tonwuua, | fnuka, Me w | | OAnOro I 8o | K TBO Macca Macca
Mnasua N/ N‘Tﬂt cranu /| ewun! |npoxopfim HxB mm | ULF 'I'lutal' merpa /| Nenauww! | yomapa,wr | |wapenwiwr /| GpyTro, T/ | HerTo, T/
Heat Ne Steel | group i thickness, | length, fength,m welght | N*Bundie | Quantity Quantity Mass Mass
grade |manufact| Diametr, mm mm " per of goods of goods grosstn net, th
uring mm meter
1002004 | 3200397 | Crdnc 8 120120 400 12000 438 = | 25 4215 4210
310 13,573
1004124 | 3-200364 | Crlnc B 100%100 400 6000 261 1 36 2530 2528
100412-4 | 3-200364 | Cidnc B 100%100 400 6000 282 1 36 2,540 2535
100412:4 | 3200364 | Crine [ 100100 400 6000 253 1 38 2,530 2525
100412-4 | 3-200384 | Cranc [ 100x100 400 8000 4 284 i 36 2,540 2535
L
908 11,187
1004124 ] 320033 | cr3uc l 8 | ! 100100 400 | 12000 255 1 as 4810 4905
438 11,187
1004174 | 320037 | crne | 8| [1oomo0| 500 | 2000 244 1 28 2835 4830
i 348 13,883
198305-2 | 2-200345 | Crane 8 100%100 300 12000 207 1 36 3,755 2,750
198305-3 | 3-200345 | Cvanc B 100%100 3,00 12000 206 1 38 3,775 3770
198305-3 3200345 | Cr3nc 8 100100 -3 12000 I 0. B 1 36 3,756 3750
198305-3 3200345 | Crdnc B 100x 100 3.00 12000 1 209 1 38 3,778 aTm
§.387
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CEPTUOUKAT KAYECTBA
QUALITY CERTIFICATE

N2 255 / DATE 30.01.2020

Crp. 2 wa 4 covp. | Page 2 of 4 pages|

Xumuueckuii cocras, % Chemical composition, % /

i W Mn si s P cr Ni cu Ti Al As N Mo v Nb ceq
1002004 | 0,16 | 048 | 001 [ 0016 | 0,011 | 002 | 002 | 003 | 0001 | 0034 | 0,001 | 0,006 | 0,002 | 0,002 | 0,002 | 025
100412-4 | 044 | 049 | 002 | 001 [o0011 | 002 | 001 | 002 | 0001 | 0037 | 0,002 | 0,006 | 0,001 | 0,002 | 0,002 | 023
1004174 | 0,16 | 058 | 002 | 0021 [ 0014 | 0,02 | 001 | 001 | 0001 | 0054 | 0,001 | 0,006 | 0,001 | 0,002 | 0,002 | 025
1983053 [ 0,15 | 046 | 002 | 002 | 0011 | 003 | 001 | 001 | 0,001 | 0,041 | 0,001 | 0,006 | 0,001 | 0,002 | 0,003 | 023
Pesynurathl wonsmanniifTest result /
= T & % f
ES foegzics Ef<gPfs
g ae & g2 o 3 K
3-200897 415/ 415 31/29
3-200364 450/ 450 26/ 23
3-200365 425/ 425 20/ 23
3-200357 410/ 410 38/ 38
3-200345 410/ 410 37/37

WS PRSIS IOt 000 1V LAE




Dopya 3/ Form 3

02.02,2020-01:22 wksanaberezhnaya /42 1811
Hy6nuunoe akuuonepuoe obuwectso "3anopowceruil metaanypraveckuii komnnar "3anopomcerans"

Jlwer f Shest 1

Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal”

Twcron / Sh

ests 1

Vipanna 69008 r.3anopomse KxHoe wocce,72

dake +38 (061) 213-18-58

Fax +38 (061) 213-18-58

UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose

CEPTHO®HUKAT KAYECTBA / QUALITY CERTIFICATE Ne 505658

ot / date 02.02.2020

MMonysarens / consignee

SRL"BIMETCOM"
2036 r. Kmuunes yn. 3asonckas, a. 205/2
Crpana nasnasenna Mongosa

3aBoackoii 3akas Ne / Manufacturer’s works order

2020 972000-0063

Kourpakr Ne / Contract
MKE-909967/01/19

or/date 14.01.2019

Baroun Ne / Freight car 65372013

Bun rpysomect / Type of packages
NeNo mect / Packages No

nauku / packs

12

Hanmenosanue n koa Tosapa / Description and code of goods
7208.540000 Ipokat mnockuit U3 YraepoaUCTOil CTANU, ropAYeKaTaHHbIH

HE B pPyJIOHAX

Mapxuposka nposyrumn: TOPAYEKATAHBIN JIMCT / HOT ROLLED STEEL SHEETS

HJ1 na npoaykumio, xumeoctas / Specification forms and record
INOCT 16523-97
I'OCT 380-2005
T'OCT 19903-74

Pesynerare! ucnsitanmii / Result of trial

Paimeprt, Mm Konuy, Macea, T
cg Ne nnarok Ne naprwii Mapka g_ E- I'pynna Dimensions, mm Tosapa |C Mass, tons
=g | Healhe Balch Ne Grade 2 &b | IpOYHOCTH Number (o
€38 g ] Groupof | Tonuuna [npuua Hanna of |p| Gpyrro |Gpyrro2| Herro
- 2 “ | strength | Thickness Width Length goods |t| gross | gross2 | net
1 4000039 21302-2 CT3nc 5 | OK360B 3,00 1250 2500 92 |1] 6,335 6,320
2 | 1010055 213032 CT3Ic 5 | OK360B 3,00 1000 2000 126 (1| 35,390 5575
3 1010055 21303-3 CT3IIC 5 | OK360B /3,00 1000 2000 123 |1] 5,520 5,505
4 1010055 213034 CT3IIC 5 OK360B 3,00 1000 2000 127 |1 5315_0 5,635
5 |1210006-2 21304-1 CT3nc 5 | OK360B 2,00 1000 2000 195 |1 5,825 5,810
6 | 1210006-2 21304-2 CT3MC 5 | OK360B 2,00 1000 2000 195 [1] 5,730 5,715
7 | 1210006-2 21304-3 CI31cC 5 | OK360B 2,00 1000 2000 198 |1| 5,750 5,735
8 | 1210006-2 21304-4 CT3IIC 5 | OK360B 2,00 1000 2000 138 [1] 4,045 4,030
9 810074-1 21305-1 CT3MIC 5 OK360B 2,00 1000 2000 197 |1 5,960 5,945
10 | 810074-1 21305-2 CT3TC 5 OK360B 2,00 1000 2000 153 |1 5,920 5,905
11 4000039 21302-1 CT31C 5 OK360B 3,00 1250 2500 73 I| 4,965 4,950
12 | 1010055 21303-1 CT3IIC 5 | OK360B 3,00 1000 2000 122 |1| 5,490 5475
— Hroro; 66,780 66,600
Jannsism #actonuero cepruisara NOMTREPRARETER, Y10 NPOAYKIAA HCIKTAHA H COOTBEICTBYCT N0 KaMCCTBY feRcTeyiommns B Yrpalie crangd i W Cormac

YONORMAM JARAGA, KUNTPAKTA.

It is hereby certified that the quality of goods

d in this shippi g doctin is in conformtity with the standards in the Ukraine, specifi L




Ulndhp TounocTs
Nenoswumn|  Tlpmkak | xanek gg I'pynna npoKaTkH / Karer. 5 Xapaxr. | & E Blew. Mpoune
Ne nient 3aKmia obpaGorku | rpynn 3 TIOBEPX. HITOTORNCHHA |  BRITHKKH E g KPOMKH §§ & E S . XAPAKTCPHCTRRM
Ttem Ne Order Sign Group |3 g | Groupof Rolling Category |8 €| Trim 235 E ,"-3" g2 Other
refence Ne | treatment | code é“ g surface accuracy / of E & | ofedge | 5.5 3% & » features
E manufacturing| drawing 2 P
I;1 3 B/TPABII 531 4 v B IH HO CB DVTIAK
2-4;12 BITPABIJI 531 4 v B MH HO CB VITAK
5-10 B/TPABIJI 531 4 v B IH HO CB DIVTIAK
Xumuuecknll cocrar, % Composition, %
Ne n-nn Ne mnasxu C Mn Si S P Cr Ni Cu As N2 Al Ti Mo | CEV ¥ B
Item Ne Heat No | x100 | x100 | x100 | x1000 | x1000| x100 | x100 | x100 | x100 | x1000| x100 | x100 | x1000| % | x1000 [x10000
1;11 40000397 15 40 2.1 29 32 3 1 2 8 8 0,1 0,225
2-4;12 10100557 20 38 2.1 23 33 8 1 1 8 8 0,1 1 0,282 4
5-8 1210006-27 15 42 1.8 23 28 5 1 1 8 9 0,1 1 0,232 2
9-10 810074-17 17 40 2 28 35 2 1 1 8 8 0,1 1 0,249 4
Mexann4eckue B TexHonorudeckne crofictea Mechanical and technological properties
g
g = § E Yaapuan pa3kocTs g 2=
; 3 -2
E-Ea g = g E Impact toughness E " g £ B é E £3
— = (=™
b i £ g3 24|38 §a05§
el HR T Hii
Item Ne 2= g.s 82 5 Hardness o E-(E £ s 8 E :
£5 8.;‘- E S Mocne mex. | 8 ‘EB o 2 ug
-l g S | keu | kev | crapenws |2 a  |Be|§lE~
£ g = After mech. o =
2 i ;
o ageing
ke [ kromd % MM 1 u;:;d 1 r.::;aﬂ 1 u:;-“;gf o MEM
;11 4951290 300 | yn pasp
5401 340( 250 | yn pasp
2-4;12 420 25,0 28,0 | yn paip
53,0 32,5 240 | yn pa3p
5-8 4501 31,0 280 | ya pasp
450 285| 280 | yn pasp
9-10 46,0 | 285 31,0 | yn pasp
4551 290 270 | ya pasp

TIPUMEYAHHE: KOHTPONILHAS JIEHTA 3EJIEHAS
3AM.X/A: nnasxa ¢ nunexcom [Npomyta aprosom Packucnena Al nnaska ¢ unnexcom Packuenena Al

G

o 0otk ceprmd B MOWHD puTh B peectpe  ceprudmkaron  komGumara, wa caire  hitps/validates
Hocs. zaporizhstal.comy/ myTém beencrns nomepa cepridmcara 1 nmpa, paem@snoro Ha ofpatioll cropose B Aseline
[Mhamn, nommcs sxenepra”, mbo nyTésm cauteieawns QR-Koaa M nepexona no npamoil cosuike ia caifr. B cnywas
Briasnenud (akra nosaenky ceprndikaros npocus Bac cooGumrs ob 310M Ha anextporAii anpec otki@eaporizhstal.com

IThe authrn!icit)r of the ceniﬁcutc can be checked in the register of the plant's certificales on the site https://validate
Hocs zaporizhstal com/ by g the certificate number and the cipher placed on the reverse side in the "Stamp, expert
kignature” cell, or by reading the QR code and go to a direct link to the site. In case of detection of the fact of fwgery of

kertificates, we kindly a 10 inform aboul this to the email address zapiorizhstal.com

" Hannmii cepridMkaT KadeCTRa TOANHCAH LIEKTPOKHOR LLGPOROR NOATHELID XORTPONEpa O1K, ﬂpuupwrs BANTHIAHOCTE ;wx)u

This quality certificate is signed by the electronic digital signature of the controller of the technical control d

https:Vezo gov.ua/verify

MEHTA MO -'

1TFramn, noanucs OTBETCTREHIOTO UK
Stamp, signature of the person in charge




Pasmep waneans/ Mapka | Menmasku | Nenapruw | Nenaxera M | Koa-so | Kos-so Ofuman Teop.m | Bec GpyTTo, Bec Teop.
Product dimension crans / HEAT Me LOT Ma packs naeros, | Tpy0, wr | wisHa, M acca T Gross,t | wervo, T | macca,r
Steel wt, Q-ty Q-ly of Total 1nor.m weight Net, | Theor,t
BOSBLl| grade of pipes, lengthym | Teorwe t weight
Muamerp,mm | Tomuuna | [Loasa, mm packets, pes. ightim weight
Diameter,mm | , mm Length, mm e
Thick
,mm
BO2 BO7? BO7 BO7 B0 BO& B14-B99 BI3 B12
50,0x50,0 280 6000-6050 | S235IRH 7100601 2501201803 | 2501201803-3/1 | 30 181,00 1,363 1,360
Hroro/sub total:| 4 110 664,00 * 4,991 4,980
BCEI'O/TOTAL: 9 551 3327,00 11,094 11,070

: Xmu-zmﬁ cocmn i Chmmca.! compasmm -%
LD -xoswossti aHanus/LADLE CH - nposepka/CHECK ~ PA -ananus npoaykta/product analysis

MponssoauTens MeTaa

Inanka No/ HeatNe c 8i Mn P s N Al CEV Metal manufacture
Publie Joint Stock Ca "In ed
710001 LD 0.090 0.014 0.340 0.028 0.029 0.008 # G Yo 804 Siest Works *Zopriehoa®
Anpec 3asoaa npoussoinTens meranna/ The MTAD "Janopowcknil meTautyprideckuil koG | "V 69008 r.3anopomse IDmuoe wocce,72 / Public Joint

address of steel supplier; Stock Company “Integrated Iron and Steel Works Zapmzhsuz UKRAINE 69008 Zaporozhye 72, Yuzhnoye Shosse

Mexaunuueckue ceoiicTsa / Mechanical properties:

EN 10219-1:2006
Bun uenvirasns Type of test
Hensrranie Ha pactiwenne/ Tensile test
Henwranue Hanneine
Henwranne
e naprun/ TMpeaen Tpenen Yanmenne/ Ha : 1 raun/ | H i
Mecro orfopa MeHTAUMA PE, 2 PoE S :
LOT M npoBsy OPOGMM, npodHoeTi Texydecti  |Elongs A ' B':B“;f::?iﬂ Hydmslauc test NDT inspection
Location of the | Orientation of | Tensile strength | Yield strength Flattening test pressure
sample® the test piece®” Rm Rp0.2
MPa MPs % Bar | De3-DasH
o col cm cu ciz c13 C60-C69 CH0-CE9 D51-D90 WELD LINE 100% EDDY- CURRENTS
2501201803 B L 385 285 36 - - WELD LINE 100% EDDY- CURRENTS
2801201701 B L 411 329 26 - WELD LINE 100% EDDY- CURRENTS
*B=TenoBody, W=llloa/Weld, ** LeTlposoussnsit abpaseu /Langitudinal specimen, T=Tlonepeunnifi oapasen/Tr

201 Kauecrso ‘rpyﬁ yxmuux B HACTOALUEM AOKYMEHTE, COOTBETCTBYET YCADBMAM KOHTPAKTA H Tpeﬁmmlmu HJL/ Quality of pipes indicated in this certificate meets contract

Peaynmerars wenwmasull, nomracpacagnnsie npeanpusties [MAQ "Hurepnaiin HMT3", otseqaor Tpefosanuam onncannn winenua /These results
uerrvﬁcd by "INTE RI’IPE NMPP" and comply with the requirements of the product description
i B cepTudmkaT, a TRKWE HENOAL ARHHOTO cepTid B HHBIX LENAX mpemeuof Madification of this certificate or its use for other purposes is prohibited

Mpu n:pe:mm: N0 BONPOCAM KI4ECTBA CCLIATHCA HA HOMED uep'rm]mma’ Certificate number shall be referred to while ponding on quality issues. Keep n ceprid bl C
HenpasnenusMu ie nefictantensisl / Certificates where any corrections have been made or photocopies of certificates are considered to be invalid,

?g{;‘ T if%%g‘?ﬁggz :l.wz . OUO cepru anamux_&f ‘ Conossesa Huna KOpbesna

BEPRRTAMENT i

OF CERTIFIKATION/3/ -
(2

this certificate Soloveva L.

8




Alpec 3uB0aa NPORIB0AHTEIR Merne/ The OAO MMIC POCCHA 455000 MATHHTOIOPCIS ya, Kiposa, 93 £ MAGNI TOGORSK [RON AND STEEL WORKS 93 ST KIROV,
address of steel supplier: MAGNIT OGORSK 455000 RUSSIAN FEDERATION

Mexanunyeckne ceolictaa / Mechanical properties:

EN 10219-1

Bua neonranms Type of test
Hennrrmaie wa pacrsaensiel Tensile test
Henmranne [T Hasnenme
No nograwmd | & 7 Mpesea [ aen Y nimenve/ Ha iz rwapoensiraad/ | Hepaspyimomail xovrposd
LOT he Meﬁ;::g;‘opn Oi'é;:.:::“ BPOUHOC L TERYULTTH/ Elongmtion A | erusommsanmel B:':i:'.:::;‘ Hydrostatic test NDT inspection
Location of the | Orientation of | Tensile strengh | Yield stréngth Flattening s pressure
sample* the 1es1 pieca®™ Em Rp,2
’ MPa MPa Bar I B
Con ol ca e CIz Cl3 CiCon ChnCng D51-Dwd WELD LINE 1004 EDDY- CURRENTS
NS B L 433 356 3 1 e ol = ™ WELD LINE 100% EDDY- CURRENTS
*BeTenoMiody, W=lllowWeld, ** L=[Tpo it ofiy MLosgtuding specimen, T=Mauey it o Ty specimen
[HononkurensHas urpopmauua/Supplementary information B8t

Flonver no g’ Telerace m length <5+350 sy

DT KarsccTno TpyGL MMM B HGCTONIREM AOKYMEHTE, LOUTRETETEYST VEAGHAN KNy vt Tpelerana H G Qulite of prees indicated in tus certificns meets contract
provisions and regulaiory documents. Pemyintan st mensecaniil, o sepaabiinue aps mnormses TIAD Terannaiin HMTI o1 ges o rpelonanmam ommciy iaeand These resalts
cemyfied by "INTERPIPE NMPP" and comply with the requirements of the produet deseription,

Baiecenne wimeneinil 8 eepindimmir, @ T aoromIonaie TaHsong Ceprmknta B e v s peoeno’ Modification of thig centificae or its wse for ofler puiposes 15 grolibled
TIpi nepeniere 19 R oy Susect B CEMIATSeR 11a e coprndunara / Certificate number shall be refimred o while coftespondingon quality issies Keepasonion it coptmpusara ¢
tenpanierna) e Jelicranrensis - Ceificaies where ay coirections fve been made or photsetpes of certificates are considered 1o be invatid

Wradmi, o “INTER PP GRS
St TECHMICAL c:{ggﬁ;;]@gs_
[ a4

TIOH

@HO copridmga i) Pyaciso Tateana Braaumnposaa
Name ofa person issning this certificate Rudenko T.




WHTEPNANMN

HMT3

WHCHEKI{AOHHBIN CEPTHOUKAT /
INSPECTION CERTIFICATE EN EN 10204/3.1

AKLMOHEPHOE OBLLECTBO
"UHTEPMAMN HOBOMOCKOBCKMHI TPYBHbIN 3ABOA,"
YKpawuHa, I, HOBOMOCKOBCK, yA. Cy4K0Ba, 115
Ten./daxc +38 (0569) 69-75-29

A2

3arazunr/Customer:

Bimetcom SRL MD-
2036, myn. Kuawmuoy,
yn. Yaunenop 205/2
(Chisinau)

Ceprudmxar No/
Certificate Ne

20-3-12495/1

Hara/Date 28.01.2020

Jaroackol saxas Ne/

Production order Ne ki ia

ADE

ggﬁ;?:;}fy CI1 120,121
¥ AaT

Ne Tpancnoprroro

cpencrea/ Ne vehicle AR

CE

07
0090

NeDoP $235JRH

H3JIEJTHE /| PRODUCT

Jononuurensasie Tpebopanus/
Any supplementary requirement

INTERPIPE

NMPP

< H

"INTERPIPE NOVOMOSKOVSK PIPE|PRADU

P

“ LEMN

u ‘i?.

R
A
»‘%

BOI
Tpy6eI cranbHbie anexTpocsapHsie npodumneHeie/ Hollow sections
BO3
HaumeHosanue cranaapros/Specifications
EN 10219-1:2006
Paymep winemun/ Mapka | Mo naaskn | Nenaprun | Nenakera Mo | Kos-so | Koa-so Oiman Teop.m | Bec Gpyrro, Bec Teop.
Product dimension cramm / HEAT Ne LOT M packs nakeros, | Tpy6, wr | manaa, M acca T Gross,t | werro, T | maces,T
Steel w, Q-ty | Q-ty of Total 1nor.m weight Net, | Theor.t
BOS-BIl| grade of pipes, lengthym | Teor.we t weight
Iuaverpmm | Tomowna | Dmana, mm pﬁcl::t!. pes ight Im weight
Digmeter,mm | ,mm Length, mm P
Thickness
, mm
BO2 BO7 BO7 BO7 BOS BOS B14-B%9 Bl3 B2
40,0x20,0 3,00 60006050 | S235JRH | 710001 | 2801201701 | 28012017011 1 104 628,00 T 1,423 1420
40,0200 3,00 6000-6050 | 5235JRH 710001 2801201701 | 2801201701-1/1 1 104 628,00_ 1,448 1,445
40,0200 3,00 6000-6050 | 5235JRH 710001 2801201701 | 2801201701-2 1 104 628,00 1,423 1:420
40,0x20,0 3.00 6000-6050 | S235JRH 710001 2801201701 | 2801201701-3 1 104 628,00 1,453 1,450
40,0n20.0 3,00 60006050 | 5235JRH Tioool 2801201701 | 2801201701-31 1 25 151,00 0,356 0,355
Wroro/sub total:| 5 441 2663,00 6,103 6,090
50,0900 3,00 60006050 | S235JRH 710001 2501201803 | 2501201803-] I 20 121,00 0,907 0,905
90,0x90,0 3,00 60006050 | S235JRH 710001 2501201803 2501201803-2 1 30 181,00 1,358 1355
90 0x90.0 3,00 6000-6050 | S235IRH |- 710001 2501201803 | 2501201803-3 1 30 181,00 1,363 1,360
Jinetr/Sheet 1  Jlueros/Sheets 1




Nuer 1 wa2

YACTHOE AKLIMOHEPHOE OBLLECTBO "MAPUYMONbCKU METANNYPTUYECKWIA KOMBUHAT UMEHI UBUYA"
PRIVATE JOINT STOCK COMPANY “ILYICH IRON AND STEEL WORKS OF MARIUPOL"

CEPTUDUKAT KAYECTBA

M 87504 r Mapuynons yn Neavenko, 1 Tenerc 115157
% $ M ETI H B E: CT QUALITY CERTIFICATE DEPO SU Lovchenko, 1, Marupol, 87504 Telex115157
-

fax 38{0623)87-91-66 cffice @lyichsteel.com

Bng campevenscrea ob EN 10204-3.1
vensiranusax / Typ of inspection
document

| CO0TEETC 81 CHCTEMDI MEHEMXMEHTA KauecTa Ha kombuHaTe, TReGoBaHWAN cTarnnapTa 150 G001-2008, NOATRERKALHO OPraHom NG cepridukaunn TUV SUD Management Service
| gmb icepTuukat N¢ 1210044452 o1 13.11.2012r.} /Quality managament system compliance with the requirements of SO 9001:2008 at the Works has been confirmed by TUV SUD
{Management Service gmbH Certification Body (the certificate N¢ 1210044452 dd. 13.11.2012)

sl Custontar DQUIVAT OBILIECTBA € OTPAHUYEHHOW OTBETCTREHHOCTHIO "METWUHBECT-CMLI" B TOPO/IE OIECCA / OINIA TOBAPUCTBA I OBMEXFHOIO
s BIANOBINANEHICTIO "MFTIHBECT-CML™ ¥ MICTI OfIFCA

3asopckois sakaz K¢, Production 4500314366 3aka3 N* [ Order N® 611111000618

order

Norosop, kowTpakt N: / Contract o1/ data Cneundurauyna N® | Specification

ot

JQ -

}a :paucnopmnru cpepacrea / RW- 53528700

Ipy3aocnonyuyatens: | Receiver

W2 w/a vaknagHex [ wayhbills
Haumenosanue npogywuun /

Description of gaods XONOAHOKATAHBIA OLUUHKOBAHHBIA NACT /COLD ROLLED GALVANIZED SHEET

HA #a mapuxy cranu / Standards for
steei grade

Al Ha copTamenT / Standards for

EN 10346:2009

EN 10143:2006

dimensions

[ Ha npogykuwso / Standards and

tachnical documentation for EN 10346:2009

products

;Mapxupowa | Marking TosapHbii 3Haxk, TRADE MARK, MNpowzseneHo 8 Yepaune, MADE Ih L KRAINE, HoMER cneyndukauwe, specification number, mapka cranu, stesl

grade, pa3mepsl 8 M, dimensions in mm, Homep nnaakw, cast number, HoMep NApTUW, test number

'CocTronHue noctasky / Product

HO, A-C, N, Z 140

dealiveri condition
lnasxa N® 'Maprus N¢| Mapka | pynna Knace | Kareropwa | Tonwwuua, mm | Wupuka, mm | Anuna, [N pynoHal [ Kennuectso Macca Maceca | Macea |
Heat Lot No CTanu |NpoYHOCTW npoyHocTu| Category | thickness,mm | width,mm MM naukun Tosapa,wt | Bpyive, T | GpyTTo, T | Hevve, T |
| Steel | Strength | Strength | length, | NeCoil/ Quantity Mass Mass Mass |
! grade level class } mm Bundie of goods gross,tn gross net
163343-3| 2-7911| DX51D 0.40] 1000 2000 3-532 1 4910 4,850 +.830
| +Z140 | = 2
1E6271-3] 210366 DX51D 1,00] 1000 2000 2-9783 1 6,000 5,940 5,800
fE L +2140 | £
T 265143-3] 2-10367] DX51D D.'m! 1000 000 29786 - 1 5610 5,550 5514
; +2140 i :
25,_-1,'.3.3! 2-103671 DX51D U,?[Ji 1000 2000 2-9787 1 5610 3550 5,570
| +2140 i |
2651433 2-10367{ DXS1D ] 0,70 10680 2000 2-5788 1 4230 4170/ 4130
! +Z2140 | |
| 2!'_51‘13—3" 2-10371§ DX51D 0,55 1000 4 000 2-9801 1 6,030 597G 5430
| | +£140 . | o
| 265143-3]  2-10371] DX51D 0,55 1000 2000 2-9802 1 6,450 6,390/ € 351
| ! +2140 e
| T 265145-3 2-10368] DXS1D 0,50 10001 2000,  2-9792] 1 5550 5,800 5850
| +2140 ' | . i
| 265145-3 2-10369| DXS1D 0,50 1000 2000 2-6795] 1 6,730 6,6?(.!1 8,630
| . +2140 | _ i
a ) T?E_ 145%-3 2-10368! D¥51D 0,50 1000 2000 2-9798 1 4,170 4,110! 4,070
- I +2140 } |
263145-3, 2-10363] DX51D 0,501 1000( 2000 2-9734 1 6,570 6,510( £.470!
+2140 |
Beero no ceprudukaty/In total under the certificate 11 62,260 61,600]
3sinnaeka/Steelmaking process KoweepropHas/Basic oxygen

Numuuecknid coctar, %




CEPTUOUKAT KAYECTBA Lok a
QUALITY CERTIFICATE
Ne ot /DATE 22.12.2016
Nnaaxa N¢ € [ M™n Si 3 P Cr Ni Cu T A As N Mo 1] Nbo |
Heat ’
|
Mnaaxa N2 C Mn si S P Cr Ni Cu T al As N Mo Y] Nb |
Heat |
163343-3 0,06 0,27 0,02 0,019 0,016 0,02 om 0.0 0,001 0.027 0,001 0,005 0,001 0,002 0,002 i
166271-3 .07 0,28 0,02 0,012 0,016 0,02 001 0,01 3,001 0,038 0,001 0,005 0,002 06,002 o sn?|
265143-3 0,06 0,34 0,02 0,014 0,021 0,02 0,02 0,01 001 0,044 0,002 0,005 0,001 0,002 0.0l W24
2651453 0,08 0,27 0,02 0,012 0,011 0.01 0.0 0,01 1,001 0,030 0,001 0.005 0,002 0,002 r_,r|
oot |
YKa32HHBIR B HACTDALIEM CEPTUUKATE TOBAD COOTBETCTBYET N0 KA4ECTBY ASNCTBYIOWIAM CTAHAAPTAM U TEXHULECKM YCNOBUSM.
It is hereby certified that the quality of goods mentioned in this certificate is in conformity with the standards and spacifications.
Peaynbtatel mcnbitaHnin/Test result
Maprua N Npeaen OTHOCKT. MNpouHocTs Macea
Lot N2 NPO4H. yanuHeHue, cyennexdna AOKPBITHA,
MMia {A,%6) Strength of rim2
Tensile Relative adhesion Coating
strength, elongation density.
MPa(Rim) [A, %) g/m? =
2-7911 425 28 abifl (sat 145

420 26 b ol
2-10366 380 ET) i ebig. /sat 18 05)
390 30 i
2-10367 385 3 Bbif,/sat m l"!l")i
385 1 !

2-10371 420 31 Bbifl (541 185.71
410 34 i
%9 2-10368 400 3 Boia./sat, 18147
395 3 i
2-10369 365 31 BbifL./sal 18375/

380 31

Viec o ovbopa npob - Hruane nonockl/ Sample Location - strip start,
Hanoaanexue o60aiyoE B COOTRETCTRBUM C YKaIAHHLIM CTaHAARTOM/
Orientation of test pieces is according to the applicable. OnpepengHune NPOYHOCTE Ha Pa3PLiE COOTEETCTAYE] ONPEAENEHUAM BPEMEHHOE CONPOTABNEHWE DAIPBIBY W Npefen

1DONH0CT

Definition of tensile strength corresponds to the definitions of ultimate tensile strength and ullimate stress hmt




gCanlra:u’ Koutparr Ne 18Z-2018 | Car/Barow 65290058

!Datc:'o"r 1 ; 23.11.2017 ,HCM customs/Tlosarouusi 3akas 7001784176
Specification/Creunukeuna . ¥ i Outgoing delivery/Hexoaaumas noctaska 8001796279
§Ordcr:'0'rnyu|\' 5000480622 | ArcelorMitiol E Export licence/Paspeenne Ha Bpino3 He Tpedyertea

CEPTHOUKAT MPHEMKH Ne
INSPECTION CERTIFICATE No 8001796279

EN 10204-3.1

Manufacturer: PJSC "ArcelorMittal Kryvyi Rih" TTpOH3IROANTENS; Pl('l)pl\_g TAPCEJIOPMHTTAJ KPHBOH
Buyer: "BIMETCOM" S.R.L. [Morynates: "BUMETKOM" C.P.JIL
Destination country:  The Republic of Moldova Crpana nasHauenus:  Peenybauxa Monnoea
Consignee: "BIMETCOM" S.R.L. I'pysononysaieis: "BUMETKOM" C.P.JL
205/2 Uzinelor str. Pecnybauka Mongosa
%}t‘sh{{leu tl:'?i D—%ﬂﬁﬁ - M}ls: 036 r. Klilalslfrlzﬂy
of Moldova J1. Y3HHen0
Fiscal fode 1003600064170 “Bucatpunti won 1003600064170
OKPO 5690162 OKIIO 5690162
i Description of goods/Hanmenonanue tonapa Standards/HTJL
MPOKAT CTAJEHON TOPSTYEKA iAHbigi 3 Ti]lf@hti OH CTAJIH JACTY 4484:2005/TOCT
OBLIKHOBEHHOI'O KAYECTBA. YT OJIOK PABHOHI? OYHBIH / 535-2005
HOT-ROLLED STEEL BAR OF CARBON STEEL OF ORDINARY QUALITY. rOCT 380-2005
EQUAL ANGLE I'OCT 8509-93
TOCT 7566-94
Ne| Ne mnapkn | Ne [laprun Mapka Tog-va/[l-p.wv | Buanocr. o | JLinua.mv " En Ham. Koa-o | Macca HetTo.Kr
Heat No Batch Grade THKNS/diam,mm Sh ,u:lﬁuet b enght,mm Unit Quantity | Net weight, kg
ipment by
ength
1 9-389 21491 CT3I1C S0X50X3 M/IUL 6000 nauki/bundles 9 24500
9 24500

Chemical composition of steel, %/Xumu4eckuii coctas craan, %
Nel C Mn Si S P Cr i Cu N i As B ] Al vV Mo W Co | Ceq
. 0.193[ 04751 0.074 (0,013 0,03 |0.01270.010 [ 0.010 [0.00627 <0.005 | <0.005 | 0.0004 {<0.002] <0.005 | <0.010 | 0.026] - -

Mechanical propertiesmlexa HHYecKHe cBoficTBA

Ne Il c,mia CKYUCCTH BpesMeHHOe CONPOTHRIICHHE Y AnuHEHHE _ Haruo
%’lc d grrcn th Tensile Strength Elongation - Bend
MITa/H/vm2 {MP:%’N!mn‘Q} MITa/H/vm2 (MPa/N/mm2) éo
15 344 462 343 yAi
Radiation parametrs (Bg/Kg)/Pannaunonnsie napamerpst (Br/kr) Material EDR (uSv/hr)/M3 [ matepuana (MxIs/u)
Ra | Th [ K i A(‘?ljj“)
<50 [ <50 [ <300 1 <141 <008

Class of application/Knacc npusienesus - |

[Mpuseyanne: HacToaUHM YAOCTOBSPASM, HTO VKAJAHHAA BRILUE NPOAYKINA OhITA HCIILITEHA M COOTBETEIBYET YCAOBHAM 30Ka3d N0 KOHTPAKTY.
Remarks: We hereby certify that the material described above has been tes sted-aiti gomplies with tlie teims of the order contract. T
BuunaHie: He donyckaiTe HCHOAB30BAHHE 00BA3OK 414 3ACHIARTHKE

Caution: the use of bindings for attaching slings to a cg

Mapkuposia Topiicssie CTOPOHB! NadeK OKPalleHbl KPackoil.

Marking

Hpm:eqanne Tounocts npokatku-B. Mpyfina kauecrsa nosepxgiet
ote




UHTEPN Aﬁ n AKUMOHEPHOE OBLYECTBO ﬁ

"UHTEPNAN HOBOMOCKOBCKM# TPYBHbIN 3ABOA" Trovi

HMT3 YrpauHa, r. HoBOMOCKOBCK, y/. Cy4K0oBa, 115 w
Ten./dakc +38 (0569)69-75-29 -

WHCIEKIIMOHHBIN CEPTHDHKAT /

INSPECTION CERTIFICATE EN 10204-2004/3.1 a0
Jawazuinc/Customer: ) 3
Eopmuuts I 19-3-11737/1
Certificate No
Tk
Bimetcom SRL MD-
2036, myu. Kiummay, | Hara/Date 24.09.2019
va. Yauienop 205/2 07
0020
3330.&01\:0:1 sakas Ne / 19-006477 Ne DoP S23$JRH
Production order Ne
Al
Komtpawr Nef
Contract Ne
A
Ne TpEIHL!:Dp‘l'HDI"O 62229786
cpenctsa’ Ne vehicle
AbHy
H3/IEANE/ PRODUCT Tononuuteannpte TpeGosanms/
Any supplementary requirement
ok
Cnapunie noisie npouan/ Hollow sections
B3
Hannserosanue cranaapros/Spee lications
EN 10219-1:2000
Pasviep wyaeans/ Mapwa | Nenaaasa [ Nenapron | Neouers N | Koa-so | Koseno Ofuan Teopm | Bec Gpyrro, fec Teop,
Prodoct dimension i HEAT M LOT Ne packs nnweron, | ipyl, wi AnHA, M Beeh T Gross, t | servo, T | Maceay
Steel wit. Q-ty | Q-ty of Toral Inor.m weight Net, |Theor,t
Bio.HI|  grade of pipes, length,m | Teor.we t weight
Jmaserpoest | Toamnsa | Lusoea, sm lmd‘\‘m' s ight Im weight
Diameter,nim | o mst Length, mm B
Thickness
y mm
BiZ BT #o7| BU7 B AR B14-899 B BI2
T 400 12000 S2ISIRH 5732612 2300193805 | 23091938051 | 12 144,00 1,107 1,105
70 0700 440 126000 S23s/RH | 573262 [ 2300193808 | 23091938052 i 12 400 L 1 Lios
ToRTUD 4.1 12000 S2350RH $73362 2300193805 | 2305193805-21 | 12 141,00 Lt LHS
M0xT00 4,00 120000 S235IRH 573262 JIOIHIRO5 | 2309193805-272 I 12 144,00 1,132 1,130
HMroro/sub total:| 4 48 576,00 4,463 4,455
BCETO/TOTAL:[ " 4 48 576,00 4,463 4,455
Nasmvieeknii coctas £ Chemical composition, %6 !
LD skoswoesii auaas/LADLE CH- npoacpﬁu."CH ECK PA -amaans nposykia/product analysis [powssoanieat setania
[Tnauka No/ HealNe c - & Mn P S N Al CEV Metal manufacture
573262 LD 0150 | 0020 | 0450 | 0008 AsslPEEESSER0 008 - AR R
) . ey

My

Joner/Sheet 1 Jincron/Sheets 1,

TS
SUTED

' l N T E R Pl P E - "INTERPIPE NOVOMOSKOVSK PIPE PRODUQ |

NMPP : UKRAINE, Novomoskovsk, 115, Suchkov str. I& /!
d : pt . . = w i
H > v
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